
Full Terms & Conditions of access and use can be found at
https://www.tandfonline.com/action/journalInformation?journalCode=best20

Critical Reviews in Environmental Science and
Technology

ISSN: (Print) (Online) Journal homepage: https://www.tandfonline.com/loi/best20

Framework for establishing regulatory guidelines
to control antibiotic resistance in treated effluents

Célia M. Manaia

To cite this article: Célia M. Manaia (2023) Framework for establishing regulatory guidelines to
control antibiotic resistance in treated effluents, Critical Reviews in Environmental Science and
Technology, 53:6, 754-779, DOI: 10.1080/10643389.2022.2085956

To link to this article:  https://doi.org/10.1080/10643389.2022.2085956
[...]
uations, suggesting a measurable impact of UWTPs (Cacace et al., 2019). Other authors have also
called the attention for the fact that also MGEs can present increased abundance downstream of
the UWTPs discharging point, suggesting the potential to enhance ARG dissemination through
horizontal gene transfer (Akiyama et al., 2010; Lekunberri et al., 2017). Transport is another
mechanism of enhancing AR dissemination. This effect was shown by Thornton et al. (2020),
who demonstrated that ARGs were more abundant and diverse up to 5 km downstream the point
of discharge of a UWTP into the Blue river in Colorado (USA). Similar observations were
reported by LaPara et al. (2011), who highlighted the fact that such impacts could not be avoided
through the implementation of tertiary treatment.

Box 1. What do we know about ARB&ARG removal during wastewater treatment?

� The type of wastewater treatment process cannot per se explain the capacity to remove ARGs;

� The current knowledge suggests that operational conditions and external variables (e.g., load of chemical and physical
contaminants in the raw influent and the treatment biomass, climate conditions) may determine the extent of
ARG removal;

� Bacteria, ARB or not, are removed at approximately similar rates, therefore efforts on wastewater treatment should be
focused on the elimination of bacteria;

� Small UWTPs may present important fluctuations of ARG input and removal, as unexpected discharges or storm over-
flows have considerable impacts on the functioning of the system;

� UWTPs in technical/operational failure and storm overflows may contribute to increase the load of ARGs in the receiv-
ing environment;

� Disinfection processes need careful operational optimization and regular monitoring to maximize the cost- effective
removal of ARB&ARGs;

� Even the treatment processes with the highest removal capacities reported so far produce effluents with 3–5 log-
units/mL of ARGs, including emerging ARGs.

CRITICAL REVIEWS IN ENVIRONMENTAL SCIENCE AND TECHNOLOGY 757



Given the comparatively lower flow rates, lakes may be even more vulnerable than rivers to
the impacts caused by UWTPs. In a study examining 21 lakes impacted by distinct contamination
sources, in Switzerland, Czekalski et al. (2015) explored the relationship between human activities,
microbial community composition and the eutrophication status. The authors concluded that the
observed effects increased with the number and capacity of UWTPs in the catchment as well as
with the levels of eutrophication. The potential role of sediments on the accumulation of resist-
ance determinants was also demonstrated in lakes. Devarajan et al. (2015) explored the effects of
changing in 2001 of the point of discharge of a UWTP operating since 1964 and emitting the
final effluents into the Lake Geneva (Switzerland). The study showed that increased eutrophica-
tion levels were accompanied by the vertical accumulation of Escherichia coli, enterococci, and
Pseudomonas in the original discharge point, while recent beta-lactamase encoding ARGs (blaCTX-
M, blaSHV and blaNDM) were detected in the top layer of the sediments, close to the new discharge
point. Also in lakes, contaminant ARGs can be transported in the receiving environment. Chu
et al. (2018) showed a significant negative correlation between ARG diversity, assessed based on
metagenomic analysis, and distance, up to 5 km from the points where two UWTPs discharged
into Lake Michigan (US).

Impacts are often assessed based on the most abundant ARG emitted by UWTPs, which are
those most suited for source-tracking (Li et al., 2018). Examples of these include ARGs encoding
resistance to aminoglycosides, beta-lactams, tetracycline, and macrolide-lincosamide-streptogra-
min B (MLSB) and multidrug-efflux pumps. Indeed, these are those producing the most notice-
able impacts on the receiving environment (An et al., 2018; Chu et al., 2018; Quintela-Baluja
et al., 2019; Thornton et al., 2020). Nevertheless, emerging ARGs have also been reported in envi-
ronments that receive UWTPs effluents. Proia et al. (2018a) reported that ARGs such as the car-
bapenemase encoding genes blaOXA-48, blaKPC or blaNDM were detected in 96%, 93% and 68% of
the Zenner River (Belgium) samples analyzed, respectively. Although the wastewater treatment
reduced the abundance of these genes (reduction of 1.9–2.6 log-units per volume), the discharge
caused a general increase from upstream to downstream the discharge point in the river. Amos
et al. (2014) made a similar study over a three years period (2009–2011) in the sediments of
Thames River (UK). The authors reported a dramatic increase of third-generation cephalosporin
(3GC)-resistant Enterobacteriaceae downstream of the UWTP discharge point. The study focused
on the blaCTX-M-15, harbored by the pathogenic clone Escherichia coli ST131 and presenting dis-
tinct MGEs rearrangements, suggesting the mobilization of the gene.

3.2. Impacts are stronger in vulnerable receiving environments

The impacts caused by the discharges of UWTPs may be aggravated or attenuated by factors that
are external to the UWTPs (Figure 2). High pollution and eutrophication levels in the receiving
environment may favor the overgrowth of minor populations, mainly anthropogenic or animal
associated bacteria. Floods and droughts are also important for determining the severity and
extent of UWTPs impacts. Flood events have the potential to enhance UWTPs impacts, due to
the release of nutrients and ARGs from UWTPs, combined with the leaching contaminants from
other areas. Drought events have also the capacity to enhance UWTPs impacts, since the effluent
may represent most of the water in the receiving environment, therefore with minimal dilution of
ARGs, MGEs, nutrients and other contaminants. These effects have been illustrated in different
studies (Kalinowska et al., 2021; Marti et al., 2013; McConnell et al., 2018a; Storteboom et al.,
2010; Zhang et al., 2013). Storteboom et al. (2010) tracked the sources of ARGs (2 sul and 11 tet
genes) inputs along nine sites in the Cache la Poudre (Poudre) and South Platte Rivers in
Colorado (USA), putatively impacted by UWTPs and/or by agricultural sources. The authors con-
cluded that UWTPs might be a dominant source of ARGs to the river and argued about the syn-
ergistic effect with other pollutants that could contribute to amplify the impacts of these

758 C. M. MANAIA



discharges. Indeed, the impacts caused by UWPTs on the alteration of physicochemical condi-
tions and microbial community have been demonstrated. Kalinowska et al. (2021) showed how a
small-scale wastewater effluent discharge disturbed the physicochemical conditions and the micro-
bial community in an oligotrophic lake (in Poland). The authors reported a slight increase of
electric conductivity and total nitrogen content, while the microbial community mirrored that of
the effluent, with the predominance of Proteobacteria (29%) and Bacteroidetes (15%). These
observations are supported by a prior study by Marti et al. (2013) who observed that
Gammaproteobacteria, most of which presumably related with human activities and present in
the UWTP effluent, considerably increased in the downstream river biofilm samples compared
with upstream. Also, the concentrations of NH4

þ-N and PO4
3- have been suggested (Zhang et al.,

2013) to be associated with increased loads of ARGs in the Jiulong River (China), either because
they are discharged together and/or because those compounds act as bacterial nutrients. The rela-
tionship between nutrients, especially nitrogen species, and ARGs has been noted by other
authors (Devarajan et al., 2015; Freeman et al., 2018). While the discharge of nutrients may lead
to the over proliferation of some minor populations (Chu et al., 2018), in the presence of high
nutrient loads, the bacteria discharged in the effluent tend to increase in the receiving environ-
ment (Marti et al., 2013). Different studies argue on the possible selective effect or simultaneous
occurrence of antibiotic residues and ARB/ARGs, observed to be positively correlated in UWTPs
discharging sites (Proia et al., 2018b; Rodriguez-Mozaz et al., 2015). However, others failed to
find such correlations, at least between a specific antibiotic and the corresponding antibiotic
resistance pheno- or genotypes (Narciso-da-Rocha et al., 2014; Novo et al., 2013; P€arn€anen et al.,
2019; Varela et al., 2014). Selection is further discussed in section 5.

4. Advanced treatment for ARB&ARG removal: limited efficiency calls for case-by-
case optimization

The literature reveals multiple options available or under development that include chemical (oxi-
dation)-based processes (e.g., UV, chlorination, ozonation, peracetic acid), physical separation (fil-
tration processes such as ultrafiltration, nanofiltration or reverse osmosis), biological processes

Figure 2. Pathways of dissemination and/or removal of antibiotic resistance by urban wastewater treatment plants and potential
impacts. Examples of sensitive areas that may be impacted by UWTPs are provided: areas subjected to other pollution sources
(industry, intensive agriculture); areas that can experience overflow and flood events or with limited dilution capacity, particularly
in drought regions and/or seasons; discharging in proximity to recreational areas or where water for drinking water production
or agricultural irrigation are collected.

CRITICAL REVIEWS IN ENVIRONMENTAL SCIENCE AND TECHNOLOGY 759



(MBR, constructed wetlands) and soil aquifer treatment (Pei et al., 2019). While the efficacy of
some of these processes, mostly UV, chlorination, peracetic acid and MBR has been studied at
full-scale UWTPs, others are mainly explored at the laboratory scale and, less frequently, at pilot-
scale (Rizzo et al., 2020). Pilot- and laboratory-scale assays are excellent to compare the efficiency
of different processes, explore the influence of specific variables or infer about possible side- and
unintended effects, however, have a limited capability of predicting the behavior of these
advanced processes in full-scale UWTPs. In this review, only advanced processes implemented in
full-scale UWTPs are discussed.

Chlorination shows a limited capacity to reduce the ARB&ARGs, as has been extensively
reviewed (Hiller et al., 2019; Liu et al., 2018; Pei et al., 2019; Rizzo et al., 2020). Thakali et al.
(2020) reported the use of chlorination in two UWTPs (USA) with an aeration basin/final settling
tank/chlorination (277 000m3/day) and an aerobic digester/aerobic basin/clarifier/chlorination (60
000m3/day), respectively. ARG reduction values (log-units/mL) due to chlorination ranged
0.4 ± 0.5. Also, very low or nil removal rates were reported by Oliveira et al. (2020) who investi-
gated two UWTPs (Portugal) with biological aerated filters (756 000 p.e.) or conventional acti-
vated sludge and sand filtration (211 000 p.e.), both with sodium hypochlorite disinfection.
Chlorination led to reduction values (þ0.4 or � 0.3) that suggested a negligible or even adverse
effect of the disinfection step. Liu et al. (2018) investigated the role of chlorination in the vari-
ation of ARGs collected from intracellular fractions (iARGs) and free-DNA (eARGs). Compared
to the secondary effluent, iARGs relative abundance (per 16S rRNA gene) after chlorination pre-
sented increases up to 25.5 fold (ARG qnrA, quinolone resistance) or up to73.3 (ARG vanA,
vancomycin resistance), while others suffered very low reduction values. According to these
authors, also eARGs increased up to 621.2 fold compared with untreated wastewater (vanA). Yi
et al. (2015) measured the removal of beta-lactamase encoding genes after chlorination in four
UWTPs and concluded that the genes blaCTX-M, blaOXA and blaTEM presented reductions of about
80% (normalized per dry influent biomass), while blaSHV increased in the four UWTPs up to
500%. An alternative to chlorination is peracetic acid. Fiorentino et al. (2019) examined the per-
formance of this disinfection process, using chemical treatment (aluminum polychloride enriched
by sodium hydroxide), and a final disinfection step by peracetic acid. The authors concluded that
disinfection by peracetic acid was not effective to remove ARGs and intI1, with log reduction val-
ues (per volume) close to zero.

Also for UV, the literature suggests an almost negligible effect on ARG removal. Wen et al.
(2016) reported ARGs reduction values of 0.20–0.33 (log-units/mL) due to UV disinfection (flu-
ence not reported), which agrees with other studies. Narciso-da-Rocha et al. (2018) observed that
UV (29.7mJ/cm2) had little effect on ARBs, with reductions of 1–28% and had no effect on the
examined ARGs, causing a significant increase of the gene intI1. However, post-UV water storage
was associated with a significant decrease of some ARGs, although with the increase of
Betaproteobacteria and Flavobacteria. Yang et al. (2019a) registered less than 0.4 reduction values
(log-units/mL) of ARGs and 16S rRNA gene after UV disinfection (20mJ/cm2). Yu et al.,(2020)
studied the effect of UV disinfection (<30mJ/cm2) in two UWTPs and compared the efficiency
of disinfection on particles-associated and cell-free DNA. They observed that the relative abun-
dance of ARGs and MGEs increased in the particles-associated fraction and slightly decreased in
the cell-free fraction after UV disinfection, suggesting that UV radiation might be quenched by
particles. However, coagulation and filtration may be not enough to avoid such interference
effect. When coagulation and filtration were applied before UV disinfection (27mJ/cm2), ARGs
were not reduced, and ARB presented small reduction values (34–75%) (Lee et al., 2017). Jia
et al. (2021) studied the effect of UV disinfection (20mJ/cm2) in a UWTP and observed an
increase in the relative abundance of ARGs conferring resistance to aminoglycoside, tetracycline,
sulfonamide, chloramphenicol, and macrolide-lincosamide-streptogramin B and a decrease of
ARGs encoding bacitracin and beta-lactam resistance. Lin et al. (2021) observed that UV

760 C. M. MANAIA



performed better than chlorination on the reduction of the relative abundance (per 16S rRNA
gene) of indicator genes (99.99% and 97.2% vs. 51.6 and 85.6% for intI1 and intI2, with UV and
chlorination, respectively). Chen and Zhang (2013) compared three UWTPs using constructed
wetland (including four stabilization ponds and one horizontal subsurface flow wetland), aerated
biological filter (1500m2 with a 3 h HRT) and UV (45% transmittance, total power of 900 kW,
and light intensity > 1mW/mm2), as post-secondary treatment. The results ranked these proc-
esses as constructed wetland> aerated biological filter>UV, with ARG reduction values (log-unit
per volume) of 1.3–2.1, 1.0–1.21 and 0.5–0.7, respectively. One of the impairments of UV disin-
fection might be solved with the use of adequate radiation dosage. McConnell et al. (2018b) com-
pared doses of 50 and 250mJ/cm2 and observed significant differences on ARG removal.

Disinfection processes such as those mentioned above have the potential to interfere with cell
structures with different implications: i) lead to the leak of the cell content, and cause the release
of eARGs (Liu et al., 2018); ii) trigger stress responses that may increase the bacterial resilience to
elimination or ARGs transfer potential (Di Cesare et al., 2016; Narciso-da-Rocha et al., 2018); iii)
activate repair and survival mechanisms, particularly efficient is some bacterial groups, permitting
regrowth after the relief of the stress conditions imposed by advanced treatment, which may lead
to ARG increase and/or microbial community disturbances (Becerra-Castro et al., 2016; Sousa
et al., 2017). On the other side, the efficacy of disinfection processes can be jeopardized by the
presence of particles, organic matter, dead cells, other type of debris, among other. Such side-
effects and impediments may be situation-specific, but globally show the limited capacity of